

# TEST REPORT

Sample Description		<b>All birch plywood</b>		Test Number	LULI20230320
Manufactured Date		2023.2.15		Tested Date	2023.3.5
Manufacturer		Shouguang luli wood inc.		Size and thickness	2440x1220x18mm
Sample Date		2023.2.20		Standard	EN STANDARD
Test Items		Unit	Standard Requirement	Result	Verdict
<b>Density</b>		Kg/m <sup>3</sup>	EN323	700	Passed
<b>Moisture Content</b>		%	EN322	10	Passed
<b>Bonding Quality</b>		Bonding quality	EN314	Max:1.8 Min:0.99	Passed
		Damage Rate		93%	
<b>Bending Modules of Elasticity</b>	<b>Longitudinal</b>	Mpa	EN310	9500	Passed
	<b>Lateral</b>			7350	
<b>Bending Strength N/mm</b>	<b>Longitudinal</b>	Mpa		75	Passed
	<b>Lateral</b>			72	Passed
<b>Formaldehyde Emission</b>		mg/100g	E1 ≤ 5mg/100g	4.7	Passed
Test Conclusion		Product has been tested is conformity with EN STANDARD.			
<p>Approved by: <u>Chunnuan Yang</u>    Checked by: <u>Xiaoqin Wang</u>    Tested by: <u>Lingtao Meng</u>  <u>Houzhen Town, Shouguang City, Shandong Province, 262724</u></p>					